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Parts Breakdown 5090D

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 182025-7 HOUSING SET, 5081D  1
 1 183934-3 HOUSING SET, 5090DW  1
 1   188195-0   N/A  1
 2   256085-6   PIN 4, 4071D  1
 3 163157-9 SET PLATE, DA391D  1
 3 342833-0 SET PLATE, 4071D  1
 4   191681-2   BATTERY 9000, 6012HDW  1
 5 182025-7 HOUSING SET, 5081D  1
 5 183934-3 HOUSING SET, 5090DW  1
 5   188195-0   N/A  1
 8   231749-3   TEN. SPRING 5, 5090DW  1
 9 911121-2 P.H. SCREW M4X14, 9217SPC  3
 10 164872-8 BLADE CASE, 5090DW  1
 11 153132-3 GEAR, 5090DW  1
 12 214017-9 P. BEARING 5, 6043D  1
 13 232061-4 LEAF SPRING, 5090DW  1
 14 856056-9 NAME PLATE, 5090D  1
 15 911148-2 P.H. SCREW M4X25, 5057KB  5
 16 651866-7 SWITCH,5090D  1
 17 629574-8 MOTOR, 5090DW  1
 18 214019-5 P. BEARING 4, 6043D  1
 19 226053-3 GEAR 11-67, 5080DW (TYPE 1)  1
 20 214019-5 P. BEARING 4, 6043D  1
 21 256625-0 PIN 5, 5090D  1
 22 231098-8 COMP. SPRING 6, 5090DW  1
 23 961011-9 STOP RING E-4, 4301BV  1
 24 164876-0 N/A  1
 25 224177-9 OUTER FLANGE, 5090D  1
 26 922212-4 H.S.H. BOLT M5X12, AF502  1
 27 912222-9 C.S.H. SCREW M5X16, 2711  3
 28 253184-5 F. WASHER 5, 5090DW  1
 29 922206-9 H.S.H. BOLT M5X10, 5090DW  1
 30 163281-8 BASE, 5090DW  1
 31 253184-5 F. WASHER 5, 5090DW  1
 32 922206-9 H.S.H. BOLT M5X10, 5090DW  1
 41 414169-8 LOCK-OFF LEVER, 4390D  1
 42 414168-0 SWITCH LEVER, UH3000D  1
 43 231390-2 COMP. SPRING 3, UH3000D  1
 44 643909-9 BATTERY HOLDER, DA392D  1
 400 783202-0 HEX WRENCH 4, JR3000V  1
 402 414938-7 BATTERY COVER, 6222DWE  1
 500 ***DC1414 N/A  1
 500   ***DC9700   N/A  1

Page 2 of 2 8/18/2010


